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About Ms Mary-Louise Condon

Contents

BPharm, PCCA, ABAAHP, IFM
(Compounding), ACAAM

Senior Compounding Pharmacist
Integrative Medicine Practitioner
Educator A5SM & ACAAM

Advisory Panel Member A5M

Mary-Louise is an anti-ageing health practitioner with a passion in bio-identical hormone balancing,
creating wellness and correcting an epidemic of nutrient deficiencies in her community. Recently
she has been facilitating wellness programs around FASTING. In particular a Clean Food Fast
protocol to doctors and allied health business of all sizes around Australia, aimed ultimately in
improving their success by crafting creative solutions for their patients journey to better health and
inflammation reduction. Creating wellness and beauty from the inside out.

She holds a Bachelor of Pharmacy from The University of Queensland, with a Dean’s
Recommendation of Honours. She has studied abroad in the USA at the School of Pharmacy at
the University of lowa and has over 25 years of experience in the field of compounding and health
creation. Participating in PCCA Australian Advisory Board further demonstrating her passion for
individualising personal health care. She then completed her Diploma with A4M (The American
Board of Anti-Ageing Health Practitioners) in 2015, and she finds immense satisfaction with
consulting, bespoke vitamin and amino acid infusions for doctors throughout Australia for health
optimisation.

She consults for The Australian Academy of Anti-Aging Medicine advisory panel to provide A5M with
a strategic overview relating to preventative, integrative and anti-ageing medicine for health in her
community.

In 2019 her business The Compounding Lab was a finalist in Telstra Business Awards for innovation in
health care in Queensland.

Here’s to Hormonal Restoration and creating wellness with your clients.

Lou

COoMPOUNAINGMEUICINES........ooeeeeeeeeeeseee e eress s sssss s s sssssaines 4
Pre-Menstrual Syndrome (PMS) & Peri-Menopause..........erensrvnnennn. 6
Menopause & POSt-HYSTEraCtOMY ... ssssssssssssssssees 8
Health Preparations for WOMEN......ssesses s sasssasssessssenns 10
Additional Health Preparations for Women and Men............ . 14
WWEIGNTIOSS......oo bbbttt st s st banns 24
ClEAN FOOA FASt... it esissssessssssessesssssssssssssssesssssssssssssesssssssessssssnssees 26
HGC DiOT.uuuecreriiiceeeceriiiseeseessssssssessssssssassssessssessssssssssssessssss st ssssssssssssssesssssnasssssssssssnsnaess 28
Bringing SEXY BACK..... e sse s ssaes s s e 30
Andropause (TeStoStEroNE TNEIAPY).....creereeereieeeeesseesssessesssessssssssssssssssssnenes 32
Secondary Hypogonadism in Male

(NON-TEeStOSLEroNE TREIAPY) ..o ssssssa s sssssses 34
Health Preparations fOr ME@N....... e sessssssssnsnssnenes 36
HOW EO OFAEN ...oouiriicriiicceiiineseesiinecessissessssisssssssisnsssesssssssssssnsssesssssssssssmnessessenessssssnsesesns 40
CoNtACEINTOMATION....coe ettt eess s ssss st ssssns 41
REFEIENCES..... ettt ssssi st 42



Compounded
Medicines

What is Compounding?

How Does It Work?

Pharmaceutical compounding is the science responsible for the
creation of customised medication. Compounded medications are
created by combining individual ingredients in the exact strength and
dosage form required by the patient and their own unique needs.

What Are the Benefits of Compounding?

There are benefits associated with compounding, many of which
focus on providing patients with pharmaceutical products that
have been customised to fit their own unique needs when standard
marketed drugs fail to do so.

Compounding is often required for medical reasons; some patients
require a particular non-essential ingredient to be removed from
their medication to prevent an allergic reaction. Others require
compounded medication to acquire an exact dosage amount that is
unique to their own personal needs and which may not be available
in the available marketed drugs.

Compounding pharmacies are also used for more dose delivery
options. Often times, patients will need their medications in a
different form. For example, if an elderly or pediatric patient has
difficulty taking their medication in capsule form; a compounding
pharmacist can provide the same medication in a cream base form

to allow the patient to apply the medication topically, or in a syrup or
solution form for easier administration. Pharmaceutical compounding
is also used to change the taste and colour of medications, to make

it more palatable and aesthetically appealing to patients, especially
with children and even animals.

Who Prepares Compounded Medications?

Compounded medications are ordered by a licensed Doctor,
veterinarian or other prescriber, and must be mixed in a safe and
carefully controlled environment by a licensed compounding
pharmacist.

Our Pharmacists are fully trained and accredited with PCCA, Medisca
& A5M. Our Pharmacists follow the best standards for quality and
safety for patients.




Pre-Menstrual Syndrome (PMS) &

Peri-Menopause

Questions regarding appropriate therapy using BHRT (Bio-identical
Hormone Replacement Therapy) for PMS are among the top of

the most common enquiries our clinical Pharmacists get from
healthcare providers. Premenstrual syndrome may begin as early the
first menstrual cycle and continue on to the peri-menopausal period.

The core symptoms which
include affective symptoms such
as depression, irritability, and
anxiety and somatic symptoms
such as breast pain, bloating
and swelling, and headache.
These can easily be corrected by
appropriate hormone therapy.
Magnesium may be added to
further ease cramps. To mimic the
normal physiological hormonal
cycle, (approximately every 28
days) delivering hormonesin a
cyclic manner gives best results.

From all the available options
we have to deliver hormones:
oral tablets/capsules/sublingual
tablets/troches/drops, topical
creams/ gels, patches, and
suppositories. Let us help you

D‘

choose the most appropriate
route for your results.

In PMS, oestrogen dominance
can be treated with progesterone.
Since progesterone has a

very high first-pass clearance,
suppositories or topical creams
are the preferred routes of
administration to increase

levels of progesterone. Below
are some of the most common
prescriptions we see in practice.
It is a condensed list of the most
common regimens. Our clinical
Pharmacists can help identify
the formulation and dosing
regimen, as well as discuss any
adjustments to better fit the
patient’'s symptoms.

Medication and Dose Instructions

Progesterone 50mg-200 mg/ml
Cream

Apply Tml to skin once a day on
day 13-27 of cycle

Progesterone 50mg-400mg
suppositories

Insert 1 suppository intravaginally
at bedtime day 13-27 of cycle

Progesterone 25mg-200mg
Capsules

Take 1 capsule daily on day 13-27
of cycle

Testosterone 0.5mg-1mg/0.15ml
Cream

1 pump (0.15ml) to inner labia
daily is finger application

Pregenolone 25mg/DHEA 5mg-
15mg Capsules

Take 1 capsule orally each
morning

DHEA 10mg-25mg/ml Cream

Progesterone = Micronised Progesterone

Apply 1 ml to affected area daily



Menopause & Post-Hysterectomy

With complete cessation of menstrual cycles in menopause, there is
a common thread they are all filled with irregularities and hormonal
fluctuations. Menopausal symptoms such as hot flushes, sleep
disturbances, mood symptoms, vaginal dryness, changes in lipids and
bone loss have long term implications to health such as osteoporosis,
cardiovascular disease, dementia food intolerances and increased

allergies to name a few.

It is therefore crucial for patients
to seek professional attention.

If hormone replacement is

the right route for the patient,
understanding which and how
much hormones to replace

and how is extremely crucial.
The body produces different
amounts of hormones on a

daily basis in a cyclic manner
throughout the monthly cycle.
Giving hormones daily, prior
and during peri-menopausal
phase of life may not be the best
approach since the body is still

producing most of the hormones.

Often, balancing the hormones
is sufficient. For example, give
cyclic progesterone if the patient
has oestrogen dominance, and
replace DHEA, testosterone,
pregnenolone, thyroid hormones
and cortisol if they are low.

On the other hand, during
menopause replacing all
hormones in a balanced fashion
is ideal. During menopause,

there is an overall decline of

all hormones. Nevertheless,
continued exposure to hormones
like pellets & patches may not be
the right option. This is because
women'’s bodies don’t produce
hormones at a steady state every
day of the month. Therefore,
giving hormone-free period
during the month is ideal. In
addition, since total hysterectomy
(with oophorectomy) is a

surgical induced menopause,
post-hysterectomy patients are
treated similarly as menopausal
patients. Keeping in mind, that
patients with intact ovaries

may need a modified therapy
depending on how much of

the ovaries’ activity is retained.
You may speak with one of our
clinical pharmacists to identify
the right option for your patients.
The dosing RULE is less is More.
and Start LOW and titrate up
SLOW.

Medication and Dose

Biest: E2/E3 0.0625mg-
2.5mg/0.15mI Cream (Increase up
to 5mg/0.15ml as required)

LGA‘

Instructions

Apply 1T pump to inner labia daily
via finger application on days 1-25
of the month

Progesterone 25mg-200mg
Capsules (May increase up to
400mg/cap)

Take 1 capsule daily on days 6-30
of the month

Progesterone 25mg-200mg SB
Capsules (with saccharomyces
boulardii - Immune Modulating)

Take 1 capsule daily on days 6-30
of the month

Testosterone 0.5mg-1mg/0.15ml
Cream

1 pump (0.15ml) to inner labia
each day via finger application

Pregenolone 25mg/DHEA 5mg-
15mg Capsules

Take 1 capsule orally each day

DHEA 10mg-25mg/ml Cream

E2/E3 = Biest (Oestradiol/Oestriol)

Apply Tml topically each day to
inner wrists



Anti-aging Options

Anti-oxidant with Face Cream | Apply topically to face each day
Nanoglutathione/Retinoic Acid

Clean Food Fast (CFF) Intermittent fasting protocols

Capsule/lV | Monthly

Bacterial/Fungal Vaginal Infections

Amphotericin B 50mg Suppository Insert 1 suppository vaginally
each day for 10-14 days

Boric Acid 600mg®™ Capsule/ Insert 1 capsule/suppository

Suppository | vaginally each day for 10-14 days

Ketoconazole 25mg Suppository Insert 1 suppository vaginally
each day for 3-7 days

Lactic Acid 1-2% Cream Insert Tml intravaginally with
applicator at bedtime

Lactobacillus Acidophilus Tlgm Cream/ Insert Tml intravaginally with
Pessary applicator at bedtime

Hea Ith Pre a rations Metronidazole 125mg/ml/ Cream Insert Tml intravaginally with
p Nystatin 25,000 1U/ml™® applicator each day for 5 days
Vitamin E 100-4001U Suppository Insert 1 suppository vaginally
for Women

Vitamin D 2000I1U Suppository Insert 1 suppository vaginally
each night

Fibrocystic Breast/Mastalgia (Pain and Tenderness)

Ketoprofen 10% Apply sparingly to the affected
area at bedtime as necessary

Lignocaine 2-10% Apply sparingly to the affected
area at bedtime as necessary

Brain Fog

NAD+/B12 Lozenge/Inj Use twice a day
Nasal Spray Use twice a day

Voluntastrols Capsule Take 2 at night on empty
stomach

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers

1




Morning Sickness

Doxylamine/Pyridoxine Capsule Take 1 cap each day as
10/50mg necessary
Doxylamine/Pyridoxine Capsule Take 1 cap each day as

20/100mg SR

HPV/Vaginal Warts

necessary

Acidophilus Plus 135 Million | Cream Insert Iml intravaginally

Units/DDG 0.19% (Probiotic with applicator each day

Mix)

Acyclovir 100mg Suppository Insert 1 suppository
vaginally each day

DHEA 150mg' Capsule Insert 1 capsule vaginally
each day for up to 6
months

Green Tea 15%/Vitamin D3 Suppository Insert 1 suppository

12,5000 IUNitamin A10 KU™®2

vaginally 3 times a week as
necessary

Vitamin A 10 KU?+28

Suppository

Insert 1 suppository
vaginally each day

Inability to Reach Orgasm/Decreased Libido

Aminophylline 30mg/g Cream Applying sparingly to clitoris

Arginine 60mg/g (Scream 15min prior to sexual activity

Cream)

DHEA 3.25mg/g Cream Insert Tml intravaginally with
applicator each day

DHEA 6.5mg/g Cream Insert Tml intravaginally with
applicator each day

DHEA 13mg/g Cream Insert Iml intravaginally with
applicator each day

Testosterone 0.5-1mg/ml*® Cream Apply Iml to the inner
thighs each day

Oxytocin 80I1U/ml Nasal Spray | Instill 1-2 sprays intra nasal

as necessary

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers
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Prevention of Pre-Term Labour

Progesterone suppositories
100-400mg

Suppository

1 suppository intravaginally
once a day

Oxytocin 20-40 |U4748 Nasal Spray | Instill 1 spray intra-nasal as
necessary
Metoclopramide 10mg Tablet Take 1 tablet 3 times a day

( R X) 4748

Nipple Pain/Tenderness

for 7-14 days

All Purpose Nipple Ointment | Ointment Apply sparingly to the

(APNO) affected area as necessary at
bedtime

Mupirocin 20mg/g Solution Apply sparingly to the

Betamethasone 1Tmg/g affected area as necessary at

Miconazole 20mg/g bedtime

Vitamin E 0.5% Olive Oil Solution Apply sparingly to the
affected area as necessary at
bedtime

Polycystic Ovarian Syndrome (PCOS)

Metformin 100-1000mg Tablet + Take 1 tablet 3 times a day
(Rx)3"=2 Cream for up to 6 months
Progesterone 100mg- Suppository Insert 1 suppository
400mg333 vaginally 2 times a day

Rosacea

Metronidazole 10mg/g Cream

Niacinamide 40mg/g

Lichen Sclerosis

Apply to affected area as
necessary

Testosterone 0.5-1mg/ml Cream

Hydrocortisone

Apply Tml to the affected
area each day

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers
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Skin Lightening

Vulvodynia/Chronic Pelvic Pain/Interstitial Cystitis Pain/Pelvic Floor

Dysfunction

Retionoic/Hydroquinone/ Cel Apply a small amount every
Hydrocort/Kojic acid 0.5mg/ bedtime and wash off in AM Amitriptyline 20mg/g Cream Insert Tml intravaginally with
60mg /30mg/g gel +Baclofen 20mg/g'? applicator every bedtime
swotchMarks | Bciofnsomaro | T ™| appicater every bedtme
Baclofen 50mg/g / applicator every bedtime
Aloe Vera 5mg/g Topical Gel | Gel Apply to affected area Ketoprofen 100mg/g'?
each day, 2 times a day as Clonidine 1mg/g Cream Insert 1ml intravaginally with
necessary applicator every bedtime
Tretinoin 1mg/g Tropical Gel | Gel Apply to affe_cted area Diazepam 10mg/ml Cream/ Insert Tml intravaginally with
each day, 2 times a day as pessary applicator every bedtime
necessary
o A . Diazepam 10mg/g / Cream/ Insert Tml intravaginally with
Beta Glucc?n Q.ZS @/V|tam|r:J E | Cel Apply to affef:ted area Ketamine 50mg/g / pessary applicator every bedtime
Acetgte 2%/NVitamin D3 0.5% each day, 2 times a day as Lidocaine 50mg/g
Tropical Gel necessary
) Gabapentin 60mg/g**> Cream Insert Tml intravaginally with
Sod.|urr.1 Hyaluronate 0.5%/ GCel Apply to affepted area applicator every bedtime
Tretinoin 0.025%/Aloe Vera each day, 2 times a day as
0.5% Tropical Gel necessary Diazepam 10mg/g / Cream Insert Tml intravaginally with
Ketamine 5m Baclofen applicator every bedtime
Sodium Ascorbyl Phosphate/ | Gel Apply to affected area 9/9/ PP Y
. . 20mg/g
Calcium Pantothenate each day, 2 times a day as
Tropical Gel necessary Amitriptyline 40mg/g + Cream Insert Tml intravaginally with
Oestriol E3 1mg/g applicator every bedtime

Viginal Dryness

DHEA 3.25mg/g Cream Insert Tml intravaginally with Peptides
applicator each day
BPC-157
DHEA 6.5mg/g Cream Insert Tml intravaginally with )
applicator each day Bremelanotide (PT-141) w/B6
DHEA 13mg/g Cream Insert Tml intravaginally with CJC-1295
applicator each day CJC-1295 / Ipamorelin
Oestradiol 109%/Oestriol 90% | Cream Insert Tml intravaginally with lpamorelin
125mg/g (Biest E2/E3) applicator each day )
Melanotin Il
Oestriol 2-3mg/ml + Cream Insert Tml intravaginally with
Testosterone 0.5mg/g applicator each day

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers

Hyaluronic acid 5mg/Vitamin | Suppository | Insert 1 suppository

ETIU intravaginally every
bedtime for 2 weeks, then
1 suppository intravaginally
2-3 times a week

14 15




Additional Health
Preparations for
Women and Men

Niacinamide 40mg/g +
Biotin 30mg/g*°

Retinoic Acid 0.5mg/g /
Ascorbyl Palmitate 30mg/g

Salicyclic Acid 20mg/g /
Resorcinol 20mg/g

Spironolactone 50mg/g*+?

Zinc 10-75mg (OTC)*>46

Potassium Azelaoyl
Diglycinate 150mg/g /

Niacinamide 50mg/g Topical

Cream

Erythromycin 20mg/g Topical

Cream

Spironolactone 50mg/g
Topical Cream

Tretinoin 0.2mg/g /
Clindamycin Tomg/g /
Sulfacetamide Sodium
50mg/g Topical Cream

Tretinoin 0.25mg/g /

Erythromycin 40mg/g Topical

Cream

Sodium Hyaluronate Tmg.g
/ Tretinoin 0.5mg/g Topical
Cream

Cream/GCel

Apply to affected area
each day, 2 times a day as
necessary

Apply to affected area
each day, 2 times a day as
necessary

Apply to affected area
each day, 2 times a day as
necessary

Apply to affected area
each day, 2 times a day as
necessary

Take 1 cap each day, 2 times
a day as necessary

Apply to affected area
2 times a day as necessary

Apply to affected area
each day, 2 times a day as
necessary

Apply to affected area
each day, 2 times a day as
necessary

Apply to affected area
each day, 2 times a day as
necessary

Apply to affected area
each day, 2 times a day as
necessary

Apply to affected area
each day, 2 times a day as
necessary

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers
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Acne (Teens)

Clindamycin 10mg/g / Cream Apply to affected area
Benzoyl Peroxide 50mg/g each day, 2 times a day as
/Superoxide Dismutase necessary

5mg/g / Vitamin D3 5mg/g

Topical Cream

Benzoyl Peroxide 70mg/g / Cream Apply to affected area
Niacinamide 20mg/g /Biotin each day, 2 times a day as
Tmg/g Topical Cream necessary

Niacinamide 40mg/g Topical | Cream Apply to affected area

Cream

each day, 2 times a day as
necessary

Adrenal Fatique

ADR formula (OTC)® Capsule Take 1 capsule everyday
before noon and if
necessary 1 capsule at 2pm

Cortisol Low Dose Capsule Take 1 capsule everyday

before noon and if
necessary 1 capsule at 2pm

Antioxidant/Liver Support

Glutathione 200mg/ml
(30mg/spray)

Topical

Spray/Oral

liquid

Apply 4 sprays to skin 2
times a day

Atopic Dermatitis

Vitamin B12 cream 0.7mg/g

Bone Health

Solution

Apply to affected area 2
times a day

High strength Vitamin D cap
(OTQC)

18

Capsules

Take 1 capsule 2-3 times a
day with meals

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers

Pilocarpine HCI 10mg/ml Solution Take as directed
Oral Drops (MucolLox)
Pilocarpine 5mg lozenge | Lozenge | Take as directed

Apply to affected area 2

Urea 20mg/g Top GCel (Spira- | Gel
times a day

Wash)

Squalane 20mg/g / Coconut | Lotion
oil 50mg/g / Shea buter
2ma/g

Apply to affected area 2
times a day

Eczema/Psoriasis

Zinc Pyrithione 2mg/g / Cream Apply to affected area
Clobetasol Propionate 2 times a day as necessary
0.5mg/g / Cyanocobalamin

0.7mg/g Topical Cream

(Xema Top)

Cyanocobalamin 0.7mg/g Cream Apply to affected area

Topical Cream (XemaTop) 2 times a day as necessary

Pyridoxine HCI 50mg/g / Zinc | Cream
Pyrithione 20mg/g Topical
Cream (XemaTop)

Apply to affected area
2 times a day as necessary

Elevated Triglycerides

*Ocean Blue Fish Oil Cap
(OTC)

Capsule Take 4 capsules each day

Genital Warts

Aciclovir 100mg/ml Cream Apply Tml to affected area

each day as necessary

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers
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Gl Tract Health

Digestive Enzymes Capsule Capsule Take 2 capsules each day
(OTC)* with meals
Probiotics Capsule (OTC) Capsule Take 1 capsules each day

with meals

Azelaic Acid/Progesterone/ Shampoo Apply shampoo to scalp for

T3/Biotin (APTB) 10mins each day

Melatonin Tmg/g=° Solution Apply Tml (30 drops) to the
affected area each day

Minoxidil 30mg/g / Gel Apply Iml to the affected

Finasteride Tmg/g°7-¢° area each day

Minoxidil 50mg/g / Solution Apply Tml (30 drops) to the

Spironolactone 20mg/g affected area each day

+Vitamin A®

Minoxidil 125-150mg/g Solution Apply Tml (30 drops) to the
affected area each day

Betaine/Pepsin 496/140mg Capsule Take 1 capsule each day

(OTQ)

GHK-Co (Peptide) Lotion Apply to hair twice a day

Inflammation/Auto Immune

Naltrexone 4.5mg ( LDN) Capsule Take 1 capsule every

( Initial dose 0.5mg bedtime

increasing every three days

to maximum dose 6mg at

night)

Salvesterols (SPM) Capsule Initial dose 5 times a day,
Mmaintence 2-3 times a day

Voluntastrols Capsule 2 capsules at night on

empty stomach

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers
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Hemorrhoids/Anal Fissure

Lignocaine 5mg/g / Cream Apply sparingly to the
Hydrocortisone Acetate affected area each day, 2
1myg/g times a day as necessary
Lignocaine 5mg/g / Suppository | Insert 1 suppository rectally
Hydrocortisone Acetate each day, 3 times a day as
Tmag/g % necessary
Nifedepine 2mg/g Ointment Apply small amount to
affected area 2 times a day
Nitroglycerin 2mg/g Ointment Apply rectally 2 times a day
as dicectly

Insomnia/Excessive Fatigue

L-Tryptophan 500mg Capsule Take 1 capsule every
bedtime as necessary

Melatonin 0.5-10ml = Liquid Take 1 before every bedtime

ADR Formula (Adrenal Capsule Take 1 capsule everyday

Support) before noon and if
necessary 1 capsule

Sleep Amino Powder Powder 1 tsp 30min before bed

Irritable Bowel Syndrome/Ulcerative Colitis

Budesonide 0.0002% (Rx)

Enema

Use as directed

Sodium Acetate 60mM/
Na Prop 30mM/Na Butyrate
40OPmM7e €0

Enema

Insert 100ml rectally 2 times
a day for 6 weeks

Tretinoin Tmg/g in PracasSil Cream Apply to affected area each
Plus'#® day
Pentoxifylline 0.3mg/g / Cream Apply to affected area each

Caffeine 10mg/g /EGCG
10mg/g in PracaSil Plus®®

day

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers
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Caffine 50-100mg Capsule Take 2 capsule at onset of

(Plus Vitamin B mix) migraine

Cabapentin 60mg/g*® %° Cream Apply to affected area
each day, 2 times a day as
necessary

Ketoprofen 200mg/g®’ Gel Apply to affected area

each day, 2 times a day as
necessary

Lignocaine 44.2mg/g> Nasal Spray | Instill 1 spray intra-nasal at

onset of migraine

Piroxicam 40mg>3 Sublingual Place 1 tab under tongue at

Tab onset of migraine

Riboflavin 400mg>+ 5> Capsule Take 1 capsule each day for

up to 3 months

Osteoarthritis

Diclofenac 30mg/g / Cream Apply to affected area

Hyaluronic Acid 25mg/g®2 ¢ each day, 2 times a day as
necessary

Ketoprofen 200mg/g% Cream Apply to affected area
each day, 2 times a day as
necessary

Ketoprofen 100mg/g / Cream Apply to affected area

Cyclobenzaprine 10mg/g / each day, 2 times a day as

Lidocaine 50mg/g® necessary

Joint and Muscle Pain and Inflamation

PEA (Palmitoylethanolamide) | Capsule/ Dose 2 capsules space 4

Cream/ times a day
Powder
PEA Plus (Multi B vitamins) Capsule/ Dose 2 in the moring and 2
Cream/ at night
Powder

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers
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Sugar Cavings

Chromium Picolonate 2.5- Capsule
5mg cap

Take 1 capsule each day

Metronidazole/Niacinamide | Cream Apply a thin coat to affected
10/40mg/g occlusaderm area 2 times a day
Niacinamide 40mg/g / Cream Apply to affected area
Metronidazole 10mg/g each day, 2 times a day as
Topical Cream (Clarifying) necessary

Ilvermectin 10mg/g / Cream Apply to affected area
Niacinamidw 40mg/g each day, 2 times a day as
Topical Cream (Clarifying) necessary

Urinary Incontinence

Oxybutynin 1.3mg/ml28 Cream Apply 1-2ml to skin each day

to inner thigh

Wound Healing

Nifedepine 100mg/g / Gel
Sucralfate 50mg/g /
Epigallocatechin Gallate

10mg/g /Metronidazole

20mg/g

Apply to wound daily with
each dressing change

Toenail Infections

Fluconazole 10mg/g DMSO Solution Apply to nail daily

Itraconzole 10mg/g / Solution

Ibuprofen 20mg/g DMSO

Apply to nail daily

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers
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Weightloss Injection

HCG Injections/HCG Sublingual Capsules

HCG Nasal Spray
Metabolism Boost amino acids

Lipotropic Vitamin Injections

Looking for a quick and easy way to boost your metabolism so you can
burn off that stubborn fat once and for all? Well, your search is over.

The ingredients in this intra-muscular shot, when used together, have the
power to boost your metabolism, increase your natural ability to break
down, fat and give you the energy boost you need to lace up your shoes
and go for a jog or hit the gym.

Fat metabolism is very complex. Fats need to be broken down under
the influence of a complex hormonal interplay between cortisol, insulin,
growth hormone and thyroid hormone. Once they are broken down

°
We I g ht I oss into fatty acids, fats then enter your mitochondria via a special “shuttle”

molecule called “carnitine”.

In the mitochondria the citric acid cycle and the electron transport chain
tear these fat molecules apart with the help of oxygen generating energy
(in the form of ATP) along the way.

Methionine, choline and inositol (a
few of the ingredients in this V) all
play a vital role in the breakdown,
transport and use of fat for energy.
B12 (cobalamin—also included)

is critically important in the
functioning of the nervous
system, DNA synthesis and

energy production.




EAN

ood Fast

What iS CFF? (Clean Food Fast)

“Fast mimicking essentially “tricks” our bodies by reducing calories
enough to feel as if they're fasting so they can reap these benefits.”

Some people find easing into a fast helps by eating slightly higher
calories on the first day, around 25% of total intake. This is then
reduced to 35-40% of total caloric intake for the rest of the days. You
also want the things you do consume to be easily digestible and in
very small amounts. That's why soups are ideal.

One popular pre-packaged fast mimicking diet, contains all five

days’ worth of food for the fast in sachet form. We elected to have
whole food prepared by a commercial kitchen. The food is all plant-
based, in soups and bars. So basically a day looks like tea and a nut bar
for breakfast, a small amount of vegetable soup and a few seaweed
crackers for lunch, a few olives in the afternoon, and another small
portion of soup for dinner.

You don’t need a pre-packaged box to do a fast mimicking diet
however due to the amount of enquiries from our clients we did the
research, we did the sourcing and we have put it all together to make
it easier for you. So this is where our Clean Food Fast started! Macros
for traditional fast mimicking are 45% carbs, 10% protein, and 45% fat
for the first day. This is different if you're following a ketogenic diet.

To order visit www.cleannutritionals.com.au if you have any questions

feel free to contact us on enquiries@cleannutritionals.com.au or call
us on 3862 6000.
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HCG Plan
Perscription Assisted

Weight Loss

What is HCG?

The HYPOTHALAMUS is a gland in the brain, which controls hunger
and body weight. One of the roles of the HCG is to signal the
HYPOTHALAMUS to release stored fat. This fuel can be used as energy.
The HCG taken in conjunction with a 800 calorie DIET (VLCD= Very
Low Calorie diet).

HGC liberates fat into the bloodstream (as if you had eaten a big fatty
meal). This may explain why people report having little or no appetite
on this protocol. The key to success relies on using the HCG capsule for
a minimum of 21 consecutive days whilst maintaining the VLCD (800
calories a day). During this program an extensive list of supplements
are given.

When this program is followed correctly, HCG may reset and increase
the body’'s METABOLISM. THIS IS THE KEY TO MAKING SURE YOUR
WEIGHT WILL STAY OFF. Dr Simeons the founder of HGC implied that
overeating was the result of weight gain and not the cause, and HCG
was the bank teller to the “Fat Bank” and facilitated “fat” withdrawals.

The HCG Prescription Strength Sublingual Drops are only available
on prescription as they contain the HCG hormone unlike the
homeopathic drops available online or in a health food stores.

THE COMPOUNDING LAB prepares the sublingual drops or Intra nasal
spray and now the new one a day capsule for you with a tailored
weight loss option prepared by our qualified weight management
specialist. We ensure you maintain the new you.

The new capsule is a special sublingual delivery of HCG. It is evenly
dispersed as the capsules opened under your tongue daily. It does not
require refrigeration and therefore easy to transport.




Painful
tercourse

Diminished sexual

an improve
rgasmic intensity

Sublingual Troches:

Testosterone
intranasal
+ Vaginal

O

O

O

APOMORPHINE

SILDENAFIL

TADALAFIL

VARDENAFIL

SILDENAFIL / APOMORPHINE
TADALAFIL / APOMORPHINE
VARDENAFIL / APOMORPHINE
SILDENAFIL / TESTOSTERONE
TADALAFIL / TESTOSTERONE

Alprostadil
topical gel

O
o

O
O

VARDENAFIL / TESTOSTERONE
OXYTOCIN

TESTOSTERONE

SILDENAFIL / OXYTOCIN
TADALAFIL / OXYTOCIN
VARDENAFIL / OXYTOCIN

PT-141 (BREMELANOTIDE) w/ B6

SILDENAFIL / DEXTROMETHORPHAN/
TRAMADOL (FOR PE)
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Andropause (Testosterone Therapy) 0‘

As men age, their serum concentrations of testosterone and, to a Liposomal
greater extent, free testosterone, decrease. This decline is sometimes A topical hydrogel base used for testosterone preparations for male
referred to as “andropause” or “late onset hypogonadism’. patients. Liposomoil uses a polymer network to enhance absorption

to deliver the right level of testosterone through the skin.

Medication and Dose Instructions
Decrease in testosterone levels is Testosterone 5-15mg/0.15ml Apply T pump (0.15ml) perineal
. . Cream area each day
associated with:
. Decrease in sexual function Testosterone 5-200mg/g in Apply Tml each day, 2 times a day
- Decrease in bone mineral Atrevis Hydrogel topically
density and increased risks of Testosterone Injections 100mMg- Inject 50-250mMg intramuscular
fractures 250mg/ml weekly to twice a week
- Decreased muscle mass and Pregnenolone 25-50mg/DHEA Take 1 capsule each day
strength with increased in fat 15-15mg Caps
mass (central obesity) Anastrozole 0.1mg-0.5mg Take 1 capsule every other day
- Anaemia Capsule
- Depressed !‘nood o ) Chrysin 250mg/Zinc 30mg Take 1 capsule each day, 2 times
- Decreased in cognitive function Capsule a day
and mgmory Clomid 50mg Tablet Take 1 tablet twice a week
- Impaired glucose tolerance - :
(metabolic syndrome) CJC 1295 Peptide Ask Doctor or Medical expert
Testofen Liposomal Fenugreek Take capsule 4-6 times a day

Therefore, in the absence of
known pituitary or testicular
disease, testosterone therapy

is recommended. Our clinical
Pharmacists are knowledgeable
and invaluable resource you can
reach out to when evaluating and
choosing the appropriate therapy
for your patient.
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Secondary Hypogonadism in

Male (Non-Testosterone Therapy)

Male hypogonadism refers to a decrease in one or both of the two
major functions of the testes: sperm and or testosterone production.
These abnormalities can result from disease of the testes (primary
hypogonadism) or disease of the hypothalamus or pituitary

(secondary hypogonadism).

Because testosterone affects many tissues, lack of testosterone can
cause many different signs and symptoms such as decreased vigour
and libido, low testosterone levels, depressed mood, decreased
muscle mass and body hair, gynecomastia, and even hot flushes.

The age-related decline of
testosterone (andropause)
typically begins after the

fifth decade of men'’s life. It
becomes even more important,
therefore to screen for secondary
(central hypogonadism)

in patients who are below

this age. In andropause, low
levels of testosterone is often
accompanied by elevated
luteinising hormone (LH) and
follicle stimulating hormone
(FSH), characterising primary
hypogonadism. In some patients
however, it is a combination of
both primary and secondary. But
since patients often has no desire
to have children, testosterone
tends to be the mainstay therapy.
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Fertility is of importance in
younger patients. Human
chorionic gonadotropin (HCG)
has very potent LH activity

which is often enough to raise
testosterone level when used
alone. In addition, it has FSH
activity to aid in spermatogenesis,
improving fertility.

Effective HCG dose vary so much
between patients. Our clinical
Pharmacists work together with
other clinicians in developing
individualised therapy based on
overall clinical manifestations of
each patient.

Medication and Dose

DA‘

Instructions

HCG 50001V

Inject 175-2501U subcutaneous
each day

Preg/DHEA 25-50/15-50mg
Capsules

Take 1 capsule each day

Anastrozole 0.1-0.5mg Capusles

Take 1 capsule each day

Chrysin 250mg/Zinc 30mg
Capsules

Take 1 capsule each day, 2 times
a day

Clomid 50mg Tablet

Take 1/2 tablet every other day
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Health Preparations
for Men

Elevated DHT/Benign Prostatic Hyperplasia (BPH)
Finasteride 1/25-2.5mg Capsule Take 1 capsule each day

Elevated Estradiol (E2) Levels

Moderate-Serve Elevation: Capsule Take 1 capsule every other
Anastrozole 0.1-0.5mg day

Mild Elevation: Chrysin/Zinc | Capsule Take 1 capsule each day, 2
250/30mg times a day

Erectile Dysfunction (ED)

Bi-Mix: Papaverine/ Injection UTD (Call pharmacy for

Phentolamine 30mg/0.5- consult), must wait 24 hours

1.0mg/ml"7. 18 between injection, max 3x
a week

Tri-Mix: Papaverine/ Injection UTD (Call pharmacy for
Phentolamine/Prostaglandin consult), must wait 24 hours
(ET) 30mg/1-2mg/10-50mcg/ between injection, max 3x

m |71 a week

m |'I'I7 n8

Prostaglandin (E1) 50mcg/ Injection UTD (Call pharmacy for
m|"7.me consult)

Apomorphine Sublingual Nasal Spray | PT-141( Bromelanotide) 2mg
Apomorphine Sublingual Lozenge PT-141( Bromelanotide) 2mg

Quad-Mix: Papaverine/ Injection UTD (Call pharmacy for
Phentolamine/Prostaglandin consult), must wait 24
(ET)/Atropine SO4 hours between injection,

12mg/1mg/10mcg/0.15mg/ maximum 3x a week

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers




Interstitial Cystitis (IC)

DMSO/Water 500/500mg/g | Irrigation Instill 50ml in the bladder
for 15min
Hyaluronic Acid Sodium Salt | Injection Instill 50ml in the bladder
10mcg/mlios108 weekly for up to 2 months
Hydroxyzine HCl TO0mg" Troche/ Place 1-2 troches under
Lozenge tongue 2/3 times a day

Prostate Cancer

Ketoconazole 200mg (Rx)™?" | Capsule Take 1 capsule 3 times a day

123

Spironolactone 50mg/g Gel Apply Tml to skin 2 times a
day

Salvestrol Capsule Take capsule 6 times a day

Testicular Atrophy

HCG 5000 U (includes
Bacteriostatic Water)

Peyronie’s Disease

Lyophilized
Vial

Mix with 5ml of
Bacteriostatic Water and
inject 250 U (0.25mlor25U
on 3/10cc insulin syringe) SQ
3 times a week

Verapamil Tmg/m|12213

Injection

Inject into plaque once a
week for up to 6 months

Minoxidil 109, Finasteride
0.1% (Img/g /100mg/q)

Solution

Apply once a day

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers
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Testosterone Replacement for men

Troches Up to 200mg

Capsule Up to 100mg

Cream Up to 15% (150mg/qg)

Injection 100mg/Ml, 10ml - 200mg/Ml, Iml or 3ml - 250mg/
MI, TOml

Gel 100mg/g - 200mg/g

Testofen®

Fenugreek contains over 100 phytochemical constituents, including
Furostanol Saponins and Steroidal Saponins, and has multiple health
applications. However, Testofen is a unique extract of fenugreek
standardized to a proprietary matrix of saponin glycosides that Gencor
has named Fenuside. These constituents in Testofen can support healthy
sexual desire and vitality*, muscle mass, free testosterone levels in men,
and help reduce normal symptoms of Andropause in men.

*600mg per day

*Formulations that are available on PBS and TGA Registered are not to be compounded unless unavailable from suppliers




How to Order

Order Form

eRx is avaiable
Doctor Details

James Doctor eRx:
123 Medical Street, Stafford, EXPRESS

Ak

571562 Phone: 07 3421 7488

OO0 XXX X/X

‘ : Patient mobile
PBS Safety Net ; Concessional or dependant i ,
et bl D oot age, weight and

Mrs Jane Patient : g a“ergies
123 Health Road, Lutwyche: o
01 : s &

= " g

Crossout PBS
(Private only)

Add mg/g
Specify that it is
compounded With repeat
add atime
interval

<—— eScripts are now avaiable
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Step by Step Guide to access The Compounding Lab

The following process outlines terms for the dispensing by The Compounding Lab
according to the Pharmaceutical Society of Australia’s guidelines for the Indirect
Supply of pharmacy services and the Pharmacy Board of Australia Guidelines on the
compounding of medicines FAQ's.

Step 1: Receive prescription for compounding item.

If the customer requests a price please remember most compounds are unique
however we have online pricing guide. Register your store for the website www.
compoundinglab.com.au. Postage from $10 and can be to the store or to the patient.

Step 2: Complete all sections of the order form.
(The Lab by law must take payment. We will receive a referral fee)

Step 3: Scan and email the prescription and the order form to:
enquiriescompoundinglab.com.au
If Scanner not in use Fax to 07 32560801

The Compounding lab will email back to confirm order received. Please add parents
mobile on ALL prescriptions if for a child.

Step 4: Post order form and prescription to:
The Compounding Lab, 1/45 Crosby Road, Albion QLD 4010

Step 5: An Australia Post e-Parcel tracking number will be emailed to you upon
shipping. Detailed patient support information and counselling material will be
shipped with the initial dispensing. Multiple prescriptions supplied from one pharmacy
will be shipped as a single package and will be charged as a single shipping fee. If
collection from the pharmacy is your preference. Please let us know.

Note: Repeat prescriptions will be held on file by The Compounding Lab. Repeats can
then be dispensed upon phone, fax or email authorisation.

Step 6: If posted the order should be received up to 2 working days after the dispatch
from The Compounding Lab. Please check the emailed tracking details on the Australia
Post website prior to calling about orders not received. Often they are held at the local
post office if the initial delivery attempt is unsuccessful.

Patients also have the option of collecting from The Compounding Lab in Albion if it is
urgent.

Step 7: Contact patient to inform them their prescription is ready to collect once you
have taken receipt of the goods.

To Speak to our Pharmacist call 07 38626000 or SMS 0419766182

41



Refferences

Peri and

1) Treatment of menopausal symptoms with hormone therapy. Up ToDate 2017. Available at jttps:// www-uptodate-com.
libproxy2.usc.edu. Last accessed Sept 1, 2017.

2) Taffe JR, Dennerstein L Menstrual patterns leading to the final menstrual period. Menopause 2002; 9:32.

3) Miro F, Parker SW, Aspinall LJ, et al. Origins and consequences of the elongation of the human menstrual cycle during the
menopausal transition: the FREEDOM Study. J Clin Endocrinol Metab 2004; 89:4910.

4) Harlow SD, Gass M, Hall JE, et al. Executive summiary of the Stages of Reproductive Aging Workshop +10: addressing the
unfinished agenda of staging reproductive aging. J Clin Endocrinol Metab 2012; 97:1159.

5) Freeman EW, Sammel MD, Gracia CR, et al. Follicular phase hormone levels and menstrual bleeding status in the approach to
menopause. Fertil Steril 2005; 83:383.

6) Burger HG, Hale GE, Dennerstein L, Robertson DM. Cycle and hormone changes during perimenopause: the key role of ovarian
function. Menopause 2008; 15:603.

7) Burger HG. Unpredictable endocrinology of the menopause transition: clinical, diagnostic and management implications.
Menopause Int 2011; 17:153.

8) National Institutes of Health. National Institutes of Health State-of-the-Science Conference statement: management of menopause-
related symptoms. Ann Intern Med 2005; 142:1003.

9) Kravitz HM, Ganz PA, Brom berger J, et al. Sleep difficulty in women at midlife: a community survey of sleep and the
menopausal transition. Menopause 2003;10:19.

10) Freedman RR, Roehrs TA Sleep disturbance in menopause. Menopause 2007; 14:826.

) Juang KD, Wang SJ, Lu SR, et al. Hot flashes are associated with psychological symptoms of anxiety and depression in peri-
and post- but not premenopausal women. Maturitas 2005; 52:119.

12) Joffe H, Hall JE, Soares CN, et al. Vasomotor symptoms are associated with depression in perimenopausal women seeking
primary care. Menopause 2002; 9:392.

13) Woods NF, Mitchell ES. Symptoms during the perimenopause: prevalence, severity, trajectory, and significance in women'’s
lives. Am J Med 2005; 118 Suppl 12B:14.

14) Dennerstein L, Dudley EC, Hopper JL, et al. A prospective population-based study of menopausal symptoms. Obstet Gynecol
2000; 96:351

15) Greendale GA, Derby CA, Maki PM. Perimenopause and cognition. Obstet Gynecol Clin North Am 2017; 38:519.

16) Szoeke CE, Cicuttini F, Guthrie J, Dennerstein L Self-reported arthritis and the menopause. Climacteric 2005; 8:49.

17) Matthews KA, Wing RR, Kull er LH, et al. Influence of the perimenopause on cardiovascular risk factors and symptoms of
middle-aged healthy women. Arch Intern Med 1994; 154:2349.

18) Blumel JE, Chedraui P, Baron G, et al. Menopause could be involved in the pathogenesis of muscle and joint aches in mid-

aged women. Maturitas 2013; 75:94.

Andropause
)] Peterd Snyder, MD. Overview of Testoterone Deficiency In older men. UpToDate 2017.Available at https://www-uptodate-com.
libproxy2.usc.edu. Last accessed Sept 6, 2017.
2) Sikaris K, Mclachlan RI, Kazlauskas R, et al. Reproductive hormone reference intervals for healthy fertile young men: evaluation
of automated platform assays. J Clin Endocrine! Metab 2005;
90:5928.
3) Rosner W, Auch us RJ, Azziz R, et al. Position statement Utility, limitations, and pitfalls in measuring testosterone: an
Endocrine Society position statement. J Clin Endocrinol Metab 2007; 92:405.

Ly LP, Sartorius G, Hull L, et al. Accuracy of calculated free testosterone formulae in men. Clin Endocrine! (Oxf) 201 O; 73:382.
5) Davidson IM, Chen J3, Crapo L, et al. Hormonal changes and sexual function in aging men. J Clin Endocrinol Metab 1983; 57:71.
6) Snyder P J, Peachey H, Hannoush P, et al. Effect of testosterone treatment on body composition and muscle strength in men over 65 years
of age. J Clin Endocrine! Metab 1999; 84:2647.
7) Kenny AM, Prestwood KM, Gruman CA, et al. Effects of transdermal testosterone on bone and muscle in older men with low
bioavailable testosterone levels. J Gerontol A Biol Sci Med Sci 2001; 56:M266.

Amory JK, Watts NB, Easley KA, et al. Exogenous testosterone or testosterone with finasteride increases bone mineral density
in older men with low serum testosterone. J Clin Endocrinol Metab 2004; 89:503.
9) Page ST, Amory JK, Bowman FD, et al. Exogenous testosterone (T) alone or with finasteride increases physical performance,
grip strength, and lean body mass in older men with low serum T. J Clin Endocrinol Metab 2005; 90:1502. - :
10) U.S. Census Bureau. Accessed: 2017 Sep 2. Available from: URL: http://www.census.gov

Hijazi RA, Cunningham GR. Andropause: is androgen replacement therapy indicated for the aging male? Annu Rev Med.
2005;56:117-37. Review.
12) Singh P. Andropause: Current concepts. Indiari J Endocrinol Metab. 2013 Dec;17(Suppl 3):5621-9.

Samaras N, Papadoupaulou MA et. Al. Off-label use of hormones as an antiaging strategy: a review. Clin Interv Aging. 2014 Jul

23;9:1175-86.

14) Sofimajidpour H, Teimoori T, Gharibi F. The effect of Testosterone on Men with Andropause. Iran Red Crescent Med J. 2015 Dec

26 :17(12):€19406.
15) Tan RS, Cook KR et Al. High estrogen in men after injectable testosterone therapy: the low T experience. Am J Mens Health.

201S May;9(3):229-34.

16) Sensone A, Sensone M et Al. Testosterone Replacement Therapy: The Emperor's New Clothes. Rejuvenation Res. 2017 Feb;20(1
):9-14.
17) Williams BR, Cho JS. Hormone Replacement: The Fountain of Youth? Prim Care. 2017

Sep,MB) 481-498.

18) Bargawi.A, Crawford.ED. Testosterone replacement therapy and the risk of prostate cancer. Is there a link? Int J Im pot Res.
2006 Jul-Aug;18(4):323-8.

Hackett Gl. Testosterone Replacement Therapy and Mortality in Older Men. Drug Saf. 2016

Feb;39(2):117-30.
20) Abraxis Pharmaceutical Products. Chorionic gonadotropin prescribing information. Schaumburg, IL; 2006 May.

21) Food and Drug Administration. Pregnyl® (chorionic gonadotropin) injection (2006: Organon]. Rockville, MD; FDA action date
2007 Feb 2. From Drugs@FDA website. Accessed 2007 Nov 29.

42

[Web]

22) Ferring Pharmaceuticals. Novarel® (chorionic gonadotropin) injection prescribing information. Suffern, NY; 2004 Feb.

23) AHFS drug information 2007. McEvoy GK, ed. Gonadotropin, Chorionic. Bethesda, MD: American Society of Health-System
Pharmacists; 2007:3116-7.

24) Buchter D, Behre HM, Kliesch Set al. Pulsatile GNRH or human chorionic gonadotropin/human menopasual gonadotropin

as effective treatment for men with hypogonadotropic hypogonadism: a review of 42 cases. Eur J Endocrinol. 1998; 139:298-303. [PubMed
9758439)
25) Barrio R de Luis D, Alonso M et al. Induction of puberty with human chorionic gonadotropin and follicle-stimulating hormone
in adolescent males with hypogonadotropic hypogonadism. Fertil Steril. 1999; 71 :244-8. [PubMed 9988392)
26) European Metrodin HP Study Group. Efficacy and safety of highly purified urinary folliclestimulating hormone with human
chorionic gonadotropin for treating men with isolated hypogonadotropic hypogonadism. Fertil Steril. 1998; 70:256-62. [PubMed 9696217)
27) Buchter D, Behre HM, Kliesch S et al. Pulsatile GNRH or human chorionic gonadotropin/human menopasual gonadotropin
as effective treatment for men with hypogonadotropic hypogonadism: a review of 42 cases. Eur J Endocrinol. 1998; 139:298-303. [PubMed
9758439)
28) Barrio R de Luis D, Alonso M et al. Induction of puberty with human chorionic gonadotropin and follicle-stimulating hormone
in adolescent males with hypogonadotropic hypogonadism. Fertil Steril. 1999; 71 :244-8. [PubMed 9988392]
29) European Metrodin HP Study Group. Efficacy and safety of highly purified urinary folliclestimulating hormone with human
chorionic gonadotropin for treating men with isolated hypogonadotropic hypogonadism. Fertil Steril. 1998; 70:256-62. [PubMed 9696217]
30) Bakircioglu ME, Erden HF, Ciray HN et al. Gonadotropin therapy in combination with ICS!in men with hypogonadotrophic
hypogonadlsm Reprod Biomed Online. 2007;15:156-60. [PubMed 17697490]

31) Kung AWC, Zhong YY, Lam KSL et al. Induction of spermatogenesis with gonadotrophins in Chinese men with
hypogonadotropic hypogonadism. Int 3 Andrei. 1994; 17:241-7. [PubMed 7698849]

Vulvodynio/Chronic Pelvic Pain/Pelvic Floor Dy ion/l stitial Cystitis Pain

0 Peter Gerner, M.D,, Grace Kao, B. A Venkatesh Srinivasa, M.D., Sanjeet Narang, M.D., Ging Kuo Wang, Ph.D. Topical Amitriptyline
in Healthy Volunteers. Regional Anesthesia and Pain Medicine 2003; 28:289-293.

2) Anna Haderer, M.D,, Peter Gerner, M.D,, Grace Kao, B.A, Venkatesh Srinivasa, M.D,, Ging Kuo

Wang, Ph.D. Cutaneous Analgesia AfterTransdermal Application of Amitriptyline Versus Lidocaine in Rats. Anesthesia and Analgesia 2003;
96:1707-1710.

3) Masheb RM, Nash IM, Brondolo E, Kerns RD. Vulvodynia: an introduction and critical review of a chronic pain condition. Pain
2000;86:4-10.

4) Edwards L New concepts in vulvodynia.Am J Obstet Gynecol 2003 September;189(3S):S24-S30.

5) Ben-David B, Friedman M. Gabapentin therapy for vulvodynia. Anesth Analg 1999;89:1459-60.

Infertility and Prevention of Pre-term Lobar
6) Frishman GN, et al. Journal of Reproductive Medicine 40(7): 521-4,1995 July. Murray DL, et al.
Fertility and Sterility 51 (1): 35-41,1989 Jan.
7) Karamardian 38) LM, et al. American Journal of Obstetrics and Gynecology 167(5): 1391-8, 1992 Nov.LN
8) Nutritional Influences on Iliness 1996; 2: 377. HD
9) De Vane GW, Guzi ck DS. Bromocriptine therapy in normoprolatinemic women with unexplained infertility and galactorrhea.
Fertility & Sterility. 46(6): 1026-31,1986 Dec.SM

10) Johnson JWC, Austin KL, Jones GS, Davis GH, King TM. Efficacy of 17 alpha-hydroxyprogesterone caproate in the prevention of
premature labor. NEIM 1975 October. 293(14):675.
) Yemini M, Borenstein R, Dreazen, et al. Prevention of premature labor by 17 alpha

hydroxyprogesterone caproate.Am J Obstet Gynecol. 1985;151(5):574-7.
12) Meis P J et al. Prevention of Recurrent Preterm Delivery by 17 Alpha-hydroxyprogesterone
Caproate. NEJM, 2003: vol 348, no 24, pg 2379-2385.

9 gl
13) Am J Gynecol 1981141 145-8. Sexually Transmitted Diseases 1981 ;8:316-20. HD

14) Seo M, lida H, Miura Y. Basic experiments with clotrimazole administered orally. Curr Med Res Opin.1977;5(2):169-78
15) Austin MN, Beigi RH, Meyn LA, Hillier SL Micro biologic response to treatment of bacterial

vaginosis with topical clindamycin or metronidazole. J Clin Microbiol 2005; 43(9): 4492-7.

HPV /Vaginal Worts

16) Suh-Burgmann E, Sivret], et al. Lon-g-term administration of intravaginal dehydroepiandrosterone on regression of low-grade
cervical dysplasia-a pilot study. Gynecol Obstet Invest 2003;55:25-31.

17) Maiman M, Watts DH, Andersen J, Clax P, Merino M, Kendall MA Vaginal 5-fluorouracil for highgrade cervical dysplasia in
human immunodeficiency virus infection: a randomized trial. Obstet Gynecol. 1999;94(6):954.

18) Tatti S, Swinehart IM, Thielert C, Tawfik H, Mescheder A, Beutner KR. Sinecatechins, a defined
green tea extract, in the treatment of external angogenital warts: a randomized controlled trial. Obstet Gynecol. 2008 Jun;111(6):1371-9.
19) Ahn WS, Yoo J, Huh SW, Kim CK, Lee JM, Namkoong SE, Bae SM, Lee _IP. Protective effects of green tea extracts (polyphenon E

and EGCG) on human cervical lesions. Eur J Cancer Prev. 2003 Oct;12(5):383-90.

20) Gross G, Meyer KG, Pres H, Thielert C, TawfikH, Mescheder A. A randomized; double-blind, four-arm parallel-group, placebo-controlled
Phase T1/1M study to investigate the clinical efficacy of two galenic formulations of Polyphenon E in the treatment of external genital warts. J
Eur Acad Dermatol Venereal. 2007 Nov;21(10):1404-12.

21) Ahmad N, et al. Green tea constituent epigallocatechin-3-gallate and induction of apoptosis - and cell cycle arrest in human
carcinoma cells. J Natl Cancer Inst 1997;89:1881-1886.
22) Ahn W, Huh S, Bae S, et al. A major constituent of green tea, EGCG, inhibits the growth of a
human cervical cancer cell line, CaSki cells, through apoptosis G(1) arrest, and regulation of gene expression, DNA Cell Biol 2003;22(3):217-224.
23) Dietary Supplement Fact Sheet: Vrt:amin D, National Institutes of Health Office of Dietary
Supplements Retrieved 2010-10-26.
24) Rumore MM. Vrt:amin A as an immunomo:0uJ§lting agent Clin Pharm. 1993 Jul12(7):506-14.
25) Marshall Keri. Cervical Dysplasia: Early Intervention. Alt Med Review. 2003 ;8(2):156-170.

43



26) French A, Cohen MH, Semba RO, Burke JK; Weber KM, Massad LS. Association: of vitamin A
deficiency with cervical dysplasia in the Women's Interagency HIV Study (WI HS). Int Conf AIDS. 1998; 12:323.
27) Wylie-Rosett JA, Romney SL, Slagle NS, Wassertheil-Smoller S, Miller GL, Palan PR, et al. Influence of vitamin A on cervical
dysplasia and carcinoma in situ. NutrCancer.1984; 6 (1): 49-57.

Romney SL, Palan PR, Duttagupta C, Wassertheil-Smoller S, Wylie J, Miller G, et al. Retinoids and- the prevention of cervical
dysplasias. Am J Obstet Gynecol. 1981 Dec 15; 141 (8):890-4.

ycystic Ovarian Synd (PCOS)
29) Armanini, D et al. Licorice reduces serum testosterone in healthy women. Steriods. 2004 Oct-Nov., 69(11-12): 763-766.
30) Michiaki F, Yoshihiro K, Naoto N, Yoshikawa T. Glycyrrhizin and serum testosterone concentrations in male patients with Type 2
Diabetes. Diabetes Care 2003 26: 2962.
3 Velazquez E, et al. Menstrual cyclicity after metformin therapy in polycystic ovary syndrome.
Obstetrics and Gynecology 1997 Sep;90(3):392-5.
Valazquez E, et al. Metformin therapy in polycystic ovary syndrome reduces hyperinsulinemia,
insulin resistance, hyperandrogenemia, and systolic blood pressure while facilitation normal
menses and pregnancy. Metabolism 1994 May;43(5):647-54.TT
33) Bangah M, Buckler HM, Burger HG, Healy DL “"Vaginal progesterone administration in
physiological doses normalizes raised luteinizing hormone levels in patients with - polycystic
ovarian syndrome:’ Gynecol Endocrinel. 1992 Dec; 6(4):275-82.
Buckler et at "Vaginal progesterone administration before ovulation induction with exogenous gonadotropins in polycystic
ovarian syndrome.” J Clin Endocrinol Metab. 1988 Aug 6; 67(2): 300-6

Nipple Pain/Tenderness

35) Zeisler JA, Gaarder TD, De Mesquita SA. Lidocaine excretion in breast milk. Drug Intel! Clin Pharm. 1986;20:691-3. PMID:3757781
36) Ortega D, Viviand X et al. Excretion of lidocaine and bupivacaine in breast milk following epidural anesthesia for cesarean
delivery. Acta Anaesthesiol Scand. 1999;43:394-7. PMID: 10225071

37) Dryden RM, Lo MW. Breast milk lidocaine levels in tumescent liposuction. Plast Reconstr Surg.

2000;105:2267-8. Letter. PMID:10839430 Inability to Reach Orgasm/Decreased Libido

38) Rake S. Testosterone Deficiency and Supplementation for Women: What Do We Need To Know?.Menopause Management
1996 Sept-Oct: 14.

Acne

39) Graupe K, et al. Cutis 57(1 suppl): 20-35, 1996 Jan. Permethrin 5% has also been studied with moderate improvements of the
acne rosacea. Signore RJ. Cutis 56(3): 177-9, 1995 Sept LN

40) Shalita AR, et al. Topical nicotinamide compared with clindamycin gel in the treatment of

inflammatory acne vulgaris. IntJournal of Dermatol. 1995 Jun;34(6):434-7. DR

41) Yamamoto A, Ito M. Topical spironolactone reduces sebum secretion rates in young adults. J Dermatol 1996;23(4):243-6.

42) Messina M, Manieri C et al. Oral and topical spironolactone therapies in skin androgenization. Panminerva Med 1990;32(2):49-
55.LP

43) Dreno B et al. Effect of zinc gluconate on propionibacterium acnes resistant to erythromycin

in patients with inflammatory acne: in vitro and in vivo study. Eur J Dermatol. 2005 May-
Jun;15(3):152-5.

Dreno Bet al. Zinc salts on granulocyte zinc concentration and chemotaxis in acne patients. Acta Derm Venereol. 1992
Aug;72(4):250-2.
45) Pierard-Franchimont C et al. A double-blind controlled evaluation of the sebosuppressive activity of topical erythromycin-zinc
complex. Eur J Clin Dermatol. 1995;49(1-2):57-60.

46) Stephan F, Revuz J. Zinc salts in dermatology. Ann Dermatol Venereal. 2004 May;131(5):455-60.

Lactation

47) Koda-Kimble, MA. and Young, LY. Applied Therapeutic: The Clinical Use of Drugs. Sixth Edition; 1997: 44-29.1VT
48) Gabay MP. Galactogogues: medications that induce lactation. Journal of Human Lactation

2002;18(3):274-9.

Migraines

49) Di Trapani G, Mei D, Marra C, et al. Gabapentin in the prophylaxis of migraine: a double-blind

randomized placebo-controlled study. Clin Ter. 2000;151 ;145-8.

50) Mathew NT, Rapoport A, Saper J, et al. Efficacy of gabapentin in migraine prophylaxis. Headache. 2001;41,119-28.

51) Friedman MH, Peterson SJ, Frishman WH, Behar SC. Intraoral topical nonsteroidal anti

inflammatory drug application for headache prevention. Heart Disease. 2002;4:212-5.

52) Maizels Morris, et al. Intranasal Lidocaine For Treatment of Migraine. JAMA 1996 Jul 24; 276: 319- 321.

53) Nappi et al, Effectiveness of a piroxicam fast dissolving formulation sublingually administered in thesymptomatictreatment of

migraine without aura. Headache Jun 1993;33,;6:296-300
) Schoenen, Lenaerts, et al. High-dose riboflavin as a prophylactic treatment of migraine: results of an open pilot study.
Cephalalgia 1994 Oct,14(5):328-9.
55) Schoenen, Jacquy, et al. Effectiveness of high-dose riboflavin in migraine prophylaxis.
A randomized controlled trial. Neurology 1998 Feb;50(2):466-70.

Hair Loss

56) FischerTW, Burmeister G, Schmidt HW, Elsner P. Melatonin increases anagen hair rate in women with androgenetic alopecia
or diffuse alopecia: results of a pilot randomized controlled trial. Br I Dermatol. 2004 Feb;150(2):341-5.

57) Dolte KS, Girman CJ, Hartmaier S, Roberts J, Bergfeld W, Waldstreicher J. Development of a health-related quality of life

questionnaire for women with androgenetic alopecia. Clin Exp
Dermatol 2000 Nov; 25 (8): 637-42.

58) Korsic M. Clinical significance of testosterone and dihydrotestosterone metabolism in women. Lijec Vjesn 1996 Mar; 118 Suppl 1
:21-3.

59) Price VH, Roberts JL, Hordinsky M, Olsen EA, Savin R, Bergfeld W, et al. Lack of efficacy of finastewe in postmenopausal women
with androgenetic alopecia. 3 Am Acad Dermatol 2000 Nov; 43"(5 Pt1): 768-76.

60) Whiting DA, Waldstreicher J, Sanchez M, Kaufman KD. Measuring reversal of hair miniaturization in androgenetic alopecia by

follicular counts in horizontal sections of serial scalp biopsies: results of finasteride 1 mg treatment of men and postmenopausal women. J
Investig Dermatol Symp Proc 1999 Dec; 4 (3): 282-4. SW

61) Bazzano GS, Terezakis N: Topical tretinoin for hair growth promotion. Journal of Academic

Dermatology 14:880-883,1986:TT

Osteoarthritis
62) Roth SH. “A controlled clinical investigation of 3% diclofenad2.5% sodium hyaluronate topical gel in the treatment of
uncontrolled pain in chronic oral NSAID users with osteoarthritis.” Int J Tissue React 1995;17(4):129-32.
Moore AR,-et al. “Hyaluronan as a drug delivery system for diclofenac: a hypothesis for mode of action.” IntJ Tissue React
44

1995;17(4)153-6.

Osterwalder A, et. al. Tissue absorption and distribution of ketoprofen after patch
application in subjects undergoing knee arthroscopy or endoscopic carpal ligament release.
Arzneimittelforschung. 2002;52(11 ):822-7.

Stretch:- Marks
65) Ash K, Lord J, Zukowski M, McDaniel DH. Comparison of Topical Therapy for Striae Alba (20% glycolic acid/0.05% Tretinoin
versus 20% glycolic acid/10% L-ascorbic).” Dermatol Surg. 1998 Aug;24{8):849-56.

6) Elsaie ML, Baumaann LS, Elsaaiee LT. “Striae Distensae (Stretch Marks) and Different Modalities of Therapy: An Update.”
Dermatol Surg. 2009 Apr;35(4):563-73.

ib ic Br /N ia/B Pain/Tenderness

Y
67) Ghent WR et al. lodine replacement in fibrocystic disease of the breast. JCC 1993;36(5): 453-60.
68) Wright JV. Fibrocystic breasts. Nutrition & Healing 1995 July.

Hemorrhoids

69) Weiss RF. Herbal Medicine.1988:120.

70) Xie IM, et al. Gastroenterology. 1992 Feb; 102(2) :394-402.

Lichen Sclerosis
Cattaneo A, et al. Clobetasol vs. testosterone in the treatment of lichen sclerosus of the vulvar
region. Minerva Ginecol. 1992 Nov;44(11 ):567-71.

72) Bracco GL, et al. Clinical and histologic effe ts of topical treatments of vulval lichen sclerosus.

A critical evaluation. J Reprod Med. 1993 Jan;38(1 ):37-40.

73) Powell 33, et al. Lichen sclerosus. Lancet. 1999 May 22;353(9116):1777-83.

74) Bornstein J, et al. Clobetasol dipropionate versus testosterone propionate for severe vu Ivar lichen sclerosus.Am J Obstet
Gynecol 1998,178(1 Pt 1):80-4

75) Virgili A, et al. Open study of topical tretinoin in the treatment of vulvar lichen sclerosus. J Reprod Med 1995;40(9):614-8.
Irritable Bowel Syndrome/Ulcerative Colitis

76) Green JT, Thomas GA, Rhodes J, et al. Pharmacokinetics of nicotine carbomer enemas: a new treatment modality for ulcerative
colitis. Clin Pharma col Ther 1997; 61 (3): 340-8.

77) Koch TR. Peppermint oil and irritable bowel syndrome. The American Journal of Gastroenterology 1998 Nov; 93(11):2304-5.
78) Steinhart AH, et al. Treatment of left-sided ulcerative colitis with butyrate enemas. Aliment

Pharmacol Ther 1996; 10(5):729-36.

79) PatzJ, et al. Treatment of refractory ulcerative colitis with short-chain fatty acid enemas.

Am J Gastoenterol 1996;91(4):731-34.

80) Pinto A, et al. Short chain fatty acids are effective in short-term treatment of chronic radiation

proctitis. Dis Colon Rectum 1999; 42(6):788-95.

Adrenal Fatigue
81) Michaels EK. Effect of D-mannose and D-glucose on Escherichia coli in rats. Urol Res81) Michaels EK. Effect of D-mannose and D-glucose
on Escherichia coli in rats. Urol Res

82) Simon M, Kerry B. Principles and practice of phytotherapy-Modern herbal medicine. Ist edition, 2000, NewYork:Churchill
livingstone,394-403.

83) Grant KL, Lutz RB. Ginger. Am J Health Syst Pharm 2000 May;57(10):945-7.

84) Vutyavanich T, Kraisarin T, Ruangsri R. Ginger for nausea and vomiting in pregnancy: randomized, double-masked, placebo-
controlled trial.

85) ObstetGynecol 2001 Apr;97(4):577-82.

86) Jellin JM, Batz F, Hitchens K. Pharmacist Letter/Prescriber’s Letter Natural Medicines

Comprehensive Database. Stockton, CA: Therapeutic Research Faculty; 375-6.60)7. Vutyavanich T, Kraisatin T, Ruangsri R. Ginger for nausea
and vomiting in pregnancy: randomized, doublemasked, placebo-controlled trial. Obestet Gynecol 2001 Apr; 97(4): 577-82.

87) Power ML, Holzman GB, Schulkin J. A survey on the management of nausea and vomiting in pregnancy by obstetrician/
gynecologist. Prim Care Update Ob Gyns 2001 Mar; 8(2): 69-72.

Vaginal Polyps
88) Australian & New Zealand Journal of Obstetrics & Gynaecology. 34(1):93-6, 1994 Feb.
89) European Journal of Obstetrics, Gynecology, & Reproductive Biology. 63(1):61-3,1995 Nov

Hypersensitivity to Seminal Fluid
90) Besso JV, et al. Successful prevention of local and cutaneous hypersensitivity reactions to seminal fluid with intravaginal cromolyn.
Allergy Proc 1991:12(2):3-6.

Urinary Incontinence, Urinary Tract Health, Gl Tract, and Adrenal Fotique
91) Davila GW, Daugherty CA, Sanders SW. A short-term, multicenter, randomized double-blind dose titration study of the efficacy
and anticholinergic side effects of transdermal compared to immediated release oral oxybutynin treatment of patients with urge urinary
incontinence.
J Urol 2001 July;166(1):140-5.
92) Wright JV. D-mannose and infection. Nutrition and Healing 1999 June; 6(6): 1-6.

Michaels EK Effect of D-mannose and D-glucose on Escherichia coli in rats. Ural Res
1983;11(2):97-102.
94) Gismondo M.R., Drago L, Lombardi A. Review of probiotics available to modify gastrointestinal flora. International Journal of
Antimicrobial Agents 1999 Aug; 12(4):287-92.

BHRT
95) Wright, Jonathan. Bio-ldentical Steroid Hormone Replacement. Selected Observations from
23 Years of Clinical and Laboratory Practice. Ann.N.Y. Acad. Sci. 1057:506 -524 (2005).
96) Walker CR. Bioidentical Hormone Replacement Therapy. Advance for Nurse Practioners.
May 2001. 2-5.
Taylor M. Unconventional estrogens: Estriol, biest, and triest. Clin Obstet Gynecol. 2001
Dec:44(4):864-79. For a complete list of references on BHRT, please request a physician'’s kit for detailed information.

98) Mc Evoy GK,ed AHFS Drug Information-2002.Bethesda, MD: American Society of Helath Science System
Pharmacists;2002:2944-2951.

99) Eckhart P. fnvitation for a clinical trial for prostate cancer treatment. Prostate Cancer Hormone Therapy. 1997.

100) Ling YI,Li JS, Kato K, et al. Synthesis and in vitro Activity of some epimeric 20 alpha-hydroxy,20-oxime and azirdine pregenene
derivatives as inhibitors of human 17 alpha- hydroxylase/ C17,

20- lyase and 5 alpha-reductase. Bioorg Med Chem 1998;6:1683-1693.

45



101) Mc Evoy GK,ed AHFS Drug Information-2002.Bethesda, MD: American Society of Helath Science System Pharmacists;2003:
2904-291.

102) Reynolds JEF (ed). Martindale. The Extra Pharmacopoeia, ed 30. London, The Pharmaceutical Press, 1993,pp 1196-1198, 1334.
103) McCaleb RS. The Encyclopedia of Popular Herbs: Your Complete Guide to the Leading Medicinal Plants. Roseville, CA: Prima
Pub; 2000

104) Nettle root inhibits binding of DHT. SmartBodyz Nutrition. 1996. Available at:

http://www.smartbodyz.com/nettle-3.htm. Accessed October 3, 2000.

105) Marks LS, Partin AW, Epstein JI, et al. Effects of saw palmetto herbal blend in men with symptomatic benign prostatic
hyperplasia. J Urol 2000;163:1451-1456.

106) Morales A, Emerson L, Nickel J. Itravesical hyaluronic acid in the treatment of refractory interstitital cystitis. Urology. 49(5A):111-
3,1997.

107) Ura logia Internationalis. 59(1 }: 26-9, 1997

108) Urology. 49(5A): 111-3,1997 May

109) Korting GE, Smith SD, Wheeler MA, et al. A randomized double-blind trial of L-arginine for treatment of interstitial cystitis. J
Urol 1999 Feb; 161 (2):558-65.

110) Journal of Urology. 158(6): 2045-50, 1997 Dec

m) Journal of Urology. 158(3): 703-8, 1997 Sep

12) Korting GE, Smith SD, Wheeler MA, et al. A randomized double-blind trial of L-arginine for treatment of interstitial cystitis. J
Urol 1999 Feb;161 (2):558-65.

13) Urology. 49(5A): 108-10, 1997 May

14) Theoharides T, Sant G. Hydroxyzine therapy for interstitial cystitis. Urology. 49(5A):108-10, 1997 May.

15) Jacob, SW. The Current Status On the Use of a New Pharmacologic Approach (Dimethyl Sulfone) for the Relief of Snoring.
Oregon Health Science University.

16) United States Pharmacopeia XXIII/National Formulary 18. Rocleville, MD, U.S. Pharmacopeial Convention, Inc., 1995,pp 3531-
3535, 2107, 2299, 2107, 2299.

m7) Shenfeld O, Hanani J, Shalhav A et al.Papaverine-phentolamine and prostaglandin E1 versus papaverine-phentolamine alone
for intracorporeal injection therapy: A clinical double-blind study. J Urol1995;154:1017-1019.

18) Champion HC, et al. Induction of penile erection by intracavernosal and transurethral administration of novel nitric oxide
donors in the cat. J Urol 1999 Jun;l 61(6):2013-9.

119) Linsenmeyer T. Effect of neomycin/polymixin-bladder irrigations on urinary tract infections. Journal of Spinal Cord Medicine.
1999. 22(4):252-257

120) Kelly, Gregory. The coenzyme forms of vitamin 812: Toward an understanding of their therapeutic potential. Alternative
Medicine Review. 1998;3(1):459-471.

121) Labrie, F, Belanger, A, Dupoint, A, Luu- The Science Behind Total Androgen Blockade: from Gene to Combination therapy.
122) Johnson, D.E., Babaian, R.J.von Eschenbach A.C., Wishnow,K.I. and Tenney,D. Ketoconazole

Therapy for hormonally Refractive Metastic Prostate Cancer

123) Small, EJ, and Vogelzang, N.J.: Second line Hormonal therapy for Advanced Prostate Cancer.

124) Miller JI, Ahmann FR. Treatment of castrati_on-induced menopausal symptoms with low dose

diethylstilbestrol in men with advanced pFostate cancer. Urology 1992 Dec;40(6):499-502.

125) Whiting DA, Waldstreicher J, Sanchez M, Kaufman KD. Measuring reversal of hair miniaturization in androgenetic alopecia by

follicular counts in horizontal sections of serial scalp biopsies: results of finasteride 1 mg treatment of men and postmenopausal women. J
Investig Dermatol Symp Pree 1999 Dec;4(3):282-4. SW

126) Kelly, Gregory. The coenzyme forms of vitamin B12: Toward an understanding of their therapeutic potential. Alternative
Medicine Review. 1998;3(1):459-471.
127) 1JPC 1998 Nov/Dec;2(6): 444. TVT

128) Davila GW, Daugherty CA, Sanders SW. A short term, multi center, randomized double blind dose titration study of the efficacy and
anticholinergic side effects of transdermal compared to
immediated release oral oxybutinin treatment of patient with urge turinary in continenece. 3 Urol 2001 July;166(1):140-5.

129) Regnabn J, et al. Use of Intra-lesional verapamil to dissolve Peyronie’s disease plaque: a long-term single-blind study. Adult
Urology 1998 Jan:620-5.
130) Levine LA. Treatment of peyronie’s disease with intralesional verapamil injection.Journal of

Urology. 158(4):1395-9, 1997 Oct.
131} Treffiletti 5. et al. lontophoresis in the conservative treatment of peyronie’ds disease: preliminare experience. Archive Italiano di Urologia,
Andrologia. 69(5):323-7,1997 Dec. SM

132) Green JT, Thomas GA, Rhodes J, et al. Pharmacokinetics of nicotine carbomer enemas: a new treatment modality for ulcerative
colitis. Clin Pharmacol Tuer 1997;61(3):340-8.

133) Koch TR. Peppermint oil and irritable bowl syndrome. The American Journal of Gastroenterology 1998 Nov;93(11 ):2304-5.
134) Steinhart AH, et al. Treatment of refractory ulcerative colitis with butyrate enemas. Aliment Pharmacol Therp 1996; 10(5):729-
36.

135) Patz J, et al. Treatment of refractory ulcerative colitis with short-chain fatty acid enemas.

Am J Gastroenterol 1996;91(4):731-34.

136) Pinto A, et al. Short chain fatty acids are effective in short-term treatment of chronic radition proctitis. Dis Colon Rectum 1999;
42(6):788-95.

137) le Rajagopalan M, e.t al. Symptom reliefe with amitriptyline in the irritable bowl syndrome.

J Gastroenterol Hepatol. 1998 Jul; 13(7): 738-41

138) Gismondo M.R., Drago L, Lombardi A Review of probiotics avaliable to modify gastrointestinal flora. International Journal of
Antimicrobial Agents. 1999 Aug; 12(4):287-92.

139) Lander E.B, See JR,, Intravesical instillation of pentosan polysulfate encapsulated in a liposome nanocarrier for interstitial
cystitis. American Journal of Clinical and Experimental Urology. 2014 July; 2(2): 145-148. ..

140) Mann, C,, et al,, The chemistry, pharmacology, and commercial formulations of chamomile. In Craker, L, and Simon, J., (Eds.)
Herbs, Spices, and Medicinal Plants. Vol. 1. New York: Oryx Press, 1986, p. 235-80

147) Helmke C. Current topical treatments in wound healing. IJPC 2004; 8(5): 354-357.

142) Wynn T, Williams L Sulcralfate for the treatment of external wounds. IJPC. 2009; 13(1 ): 26-29

143) Torsiello M3J, Kopacki MH. Transdermal nifedipine for wound healing: Case reports. IJPC 2000; 4(5): 356-358.

144) Helmke C. Current topical treatments in wound healing. IJPC 2004; 8(4): 269-274

145) Gaby, A, Rosacea. In Nutritional Medicine. Concord, NH: Fritz Perlberg Publishing, p. 726-78.

146) Gaby, A, Other Dermatological Conditions. In Nutritional Medicine. Concord, NH: Fritz Perl berg Publishing, p. 752.

147) Ayers, S., et al., “Vitamin E and dermatology,” Cutis 1975; 16:1017-21.

Mens health references

Wright, Jonathan. Bio-Identical Steroid Hormone Replacement. Selected Observations from 23 Years of Clinical and
Laboratory Practice. Ann.N.Y. Acad. Sci. 1057:506 -524 (2005).

2) Walker CR. Bioidentical Hormone Replacement Therapy. Advance for Nurse Practioners. May 2001.2-5.

3) Mc Evoy GK,ed AHFS Drug Information-2002.Bethesda, MD: American Society of Helath Science System
Pharmacists;2002:2944-2951.
4) Eckhart P. Invitation for a clinical trial for prostate cancer treatment. Prostate Cancer Hormone
Therapy. 1997.

46

5) Ling VZ,Li JS, Kato K, et al. Synthesis and in vitro Activity of some epimeric 20 alpha-hydroxy,
20- oxime and azirdine pregenene derivatives as inhibitors of human 17 alpha-hydroxylase/ C17, 20-lyase and 5 alphareductase.
Bioorg Med Chem 1998;6:1683-1693.

6) Mc Evoy GK,ed AHFS Drug Information-2002.Bethesda, MD: American Society of Health Science System Pharmacists;2003:
2904-291.
7) Reynolds JEF (ed). Martindale. The Extra Pharmacopoeia, ed 30. London, The Pharmaceutical
Press, 1993,pp 1196-1198, 1334.

8) McCaleb RS. The Encyclopedia of Popular Herbs: Your Complete Guide to the Leading Medicinal Plants. Roseville, CA: Prima
Pub; 2000
9) Nettle root inhibits binding of DHT. SmartBodyz Nutrition. 1996. Available at:
http//www smartbodyz.com/nettle-3.htm. Accessed October 3,2000.

10) Marks LS, Partin AW, Epstein JI, et al. Effects of saw palmetto herbal blend in men with

symptomatic benign prostatic hyperplasia. J Urol 2000;163:1451-1456.

m Morales A, Emerson L, Nickel J. Itravesical hyaluronic acid in the treatment of refractory interstitital cystitis. Urology. 49(5A):111-
3,1997.

12) Urologia International is. 59(1): 26-9, 1997

13) Urology. 49(5A): 111-3,1997 May

14) Korting GE, Smith SD, Wheeler MA, et al. A randomized double-blind trial of L-arginine for treatment of interstitial cystitis. J U
rol 1999 Feb; 161 (2):558-65.

15) Journal of Urology. 158(6): 2045-50, 1997 Dec

16) Journal of Urology. 158(3): 703-8, 1997 Sep

17) Korting GE, Smith SD, Wheeler MA, et al. A randomized double-blind trial of L-arginine for

treatment of interstitial cystitis. 3 Urol 1999 Feb;161 (2):558-65.

18) Urology. 49(5A): 108-10, 1997 May

19) Theoharides T, Sant G. Hydroxyzine therapy for interstitial cystitis. Urology. 49(5A):108-10, 1997 May.

20) Jacob, SW. The Current Status On the Use of a New Pharmacologic Approach (Dimethyl Sulfone) for the Relief of Snoring.
Oregon Health Science University.

21) United States Pharmacopeia XXIII/National Formulary 18. Rockville, MD, U.S. Pharmacopeial

Convention, Inc.,1995,pp 3531-3535, 2107, 2299, 2107, 2299.

22) Shenfeld O, Hanani J, Shalhav A et al.Papaverine-phentolamine and prostaglandin E1 versus

papaverlne phentolamine alone for intracorporeal injection therapy: A clinical double-blind study. J Urol1995;154:1017-1019.
23) Champion HC, et al. Induction of penile erection by intracavernosal and trarisurethral
administration of novel nitric oxide donors in the cat. J Urol 1999 Jun;161(6):2013-9.
24) Linsenmeyer T. Effect of neomycin/polymixin-bladder irrigations on urinary tract infections. Journal of Spinal Cord Medicine.
1999 22(4):252-257
25) -Kelly, Gregory. The coenzyme forms of vitamin B12: Toward an understanding of their therapeutic potential. Alternative
Medicine Review. 1998;3(1):459-471.
26) Labrie, F, Belanger, A, Dupoint, A, Luu-The Science Behind Total Androgen Blockade: from Gene to Combination therapy.
27) Johnson, D.E.,, Babaian, R.J.von Eschenbach A.C., Wishnow,K.I. and Tenney,D. Ketoconazole
Therapy for hormonally Refractive Metastic Prostate Cancer
Small, EJ., and Vogelzang, N.J.: Second line Hormonal therapy for Advanced Prostate Canler.
29) Miller JI, Ahmann FR. Treatment of castration-induced menopausal symptoms with low dose
diethylstilbestrol in men with advanced prostate cancer. Urology 1992 Dec;40(6):499-502.
) Whiting DA, Waldstreicher J, Sanchez M, Kaofman KD. Measuring reversal of hair miniaturization in androgenetic alopecia by
follicular counts in horizontal sections of serial scalp biopsies: results of finasteride 1 mg treatment of men and postmenopausal women. J
Investig Dermatol Symp Pree 1999 Dec;4(3):282-4. SW

2 Bazzano GS, Terezakis N: Topical tretinoin for hair growth promotion. Journal of Academic

Dermatology 14:880-883,1986. TT

32) Kelly, Gregory. The coenzyme forms of vitamin B12: Toward an understanding of their therapeutic potential. Alternative
Medicine Review. 1998;3(1):459-471.

33) Shalita AR et al. Topical nicotinamide compared with clindamycin gel in treatment of inflammatory acne vulgaris. Int Journal
of dermatol. 1995 Jun;34(6):434-7.DR

34) Graupe K, et al. Cutis 57(1 suppl): 20-35,1996 Jan. Permethrin 5% has also been studied with

moderate improvements of the acne rosacea. Signore RJ. Cutis 56(3):177-9, 1995 Sept. LN

35) Yamamoto A, Ito M. Topical spironolactone reduces sebum secretion rates in young adults.

J Derrnatol 1996;23(4):243-6.
Messina M, Manieri C, et al. Oral and topical spironolactone therapies in skin androgenization.
Panminerva Med 1990;32(2):49-55. LP

37) Weiss RF. Herbal medicine 1998:120.

38) Xie IJM,et al. Gastroenterology. 1992 Feb; 102(2): 394-402

39) 1JPC 1998 Nov/Dec;2(6): 444. TVT

40) Davi GW, Daugherty CA, Sanders SW. A short term, multi center, randomized double blind

dose titration study of the efficacy and anticholinergic side effects of transdermal compared to
immediated release oral oxybutinin treatment of patient with urge turinary in continenece.
J Urol 2001 July;166(1):140-5.
47) Regnabn J, et al. Use of Intra-lesional verapamil to dissolve Peyronie’s disease plaque: a long-term single-blind study. Adult
Urology 1998 Jan:620-5.
42) Levine LA. Treatment of peyronie’s disease with intralesional verapamil injection.Journal of
Urology. 158(4):1395-9, 1997 Oct.

43) Treffiletti S. et al. lontophoresis in the conservative treatment of peyronie’ds disease: preliminare experience. Archive Italiano
di Urologia, Andrologia. 69(5):323-7,1997 Dec. SM

44) Green JT, Thomas GA, Rhodes J, et al. Pharmacokinetics of nicotine carbomer enemas: a new

treatment modality for ulceratiye colitis. Clin Pharmacol Ther 1997;61 (3):340-8.

45) Koch TR. Peppermint oil and irritable bowl syndrome. The American Journal of Gastroenterology 1998 Nov;93(11):2304-5.
46) Steinhart AH, et al. Treatment of refractory ulcerative colitis with butyrate enemas.

Aliment Pharmacol Therp 1996; 10(5):729-36.

47) Patz J, et al. Treatment of refractory ulcerative colitis with short-chain fatty acid enemas.

Am3J Gastroenterol 1996;91(4):731-34.

48) Pinto A, et al. Short chain fatty acids are effective in short-term treatment of chronic radition

proctitis. Dis Colon Rectum 1999; 42(6):788-95.

49) le Rajagopalan M, et al. Symptom reliefe with amitriptyline in the irritable bowl syndrome.

J Gastroenterol Hepatol. 1998 Jul; 13(7):738-41

50) Gismondo M.R., Drago L, Lombardi A. Review of probiotics avaliable to modify gastrointestinal

flora. International Journal of Antimicrobial Agents. 1999 Aug; 12(4):287-92.

47



The Compounding Lab

@thecompoundinglab

www.compoundinglab.com.au



